

1701 Westfork Drive, Suite 106 Lithia Springs, Georgia 30122

> Telephone: 770-941-6916 Facsimile: 717-764-4129 www.intertek.com/building

TEST REPORT FOR SVG ENTERPRISES LLC

Report No.: R3177.01-550-44 R0

Date: 07/08/24

REPORT ISSUED TO

SVG ENTERPRISES LLC 1492 HWY 411 SE Fairmount, GA 30139

SECTION 1

SCOPE

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was contracted by SVG Enterprises LLC to perform testing of the Hipplock device in accordance with ANSI/ASSP Z359.18-2017 on their Type A Anchor. Results obtained are tested values and were secured by using the designated test method. Testing was conducted at the Intertek B&C test facility in Lithia Springs, GA.

SECTION 2

SUMMARY OF TEST RESULTS

Product Type: Type A Anchor

TEST COMPLETED	RESULTS
Static Pull to 5,000lbs	Passed

For INTERTEK B&C:

Melissa Nuttall, FMPC Ryan Ignacio **COMPLETED BY: REVIEWED BY:** Lab Manager **Building and Construction** TITLE: Senior Project Manager TITLE: **SIGNATURE: SIGNATURE:** DATE: 07/08/24 **DATE:** 07/08/24 MN:cd

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

Version: 10/12/23 Page 2 of 12 RT-R-AMER-Test-2816



1701 Westfork Drive, Suite 106 Lithia Springs, Georgia 30122

> Telephone: 770-941-6916 Facsimile: 717-764-4129 www.intertek.com/building

TEST REPORT FOR SVG ENTERPRISES LLC

Report No.: R3177.01-550-44 R0

Date: 07/08/24

SECTION 3

TEST METHOD(S)

The specimens were evaluated in general accordance with the following:

ANSI/ASSP Z3559.18-2017 & OSHA 1926.502d(15)

SECTION 4

MATERIAL SOURCE/INSTALLATION

Test specimens were provided by the client and assembled by Intertek.

Hardware:

DESCRIPTION	QUANTITY	LOCATION
3/8"-4" wood lags	4	Through apparatus

SECTION 5

TEST RESULTS

Static Strength Test Referencing OSHA rule 1926.502d(15):

- Mount testing structure and anchor apply 5,000lbs of force to anchor

Sample Number:	Requirements:	Results:
1	Anchor holds up to 5,000 lbs of force?	YES

^{*}approx. 30 Degree Pitch Roof Fixture Used for testing. 16" OC 2" x 6" rafters used on mockup.

SECTION 6

LIST OF OFFICIAL OBSERVERS

NAME	COMPANY
Doug Myers	Intertek B&C

Version: 10/12/23 Page 3 of 12 RT-R-AMER-Test-2816